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UN38.3 Test Report

Samples Name Lithium ion battery

FE AR HEE T M

Model
D
25
Applicant Shenzhen AVEnergy Technology CO., LTD

TR BT 2 AR gER R FR A F

(=

West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park, Minzhu, Shatou, Shajing, Bao'an District, Shenzhen,
Guangdong, China
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Tel: +(86) 0755-2985 2678 Fax: +(86) 0755-2985 2397 E-mail: info@gdksign.cn http:www.gdksign.com


mailto:info@gdksign.cn
http://www.gdksign.com/

Page 2 of 17 Report No.: KS230351337B01

General Information

Sample Name Lithium ion battery Model Name D

FE 2 FR T Eithe)

Rated Watt-hour

SRR 1.5Vvd.c., 7400mAh A 11100mWh
Dimension 7 Weight /
R~H(D*H) ¢ 32.3*59.5 (mm) =25 Appr.: 77.3g
Sample Status Good Sample Information Battery (1S3P)
Fea R R HRER Hjth (1 8 39F)
Applicant Shenzhen AVEnergy Technology CO., LTD

e SN A I 22 B RERHEA IR A A

Room 203, Building A, Dingsheng Building, Xifa Community, Yintian Industrial Zone,

ip ey Ao Gongle Community, Xixiang Street, Baoan District, Shenzhen

- PRI 221K 75 % F30 S4B BT Tl X 7625 B T A s 203
Factory Guizhou AVEnergy Technology CO., LTD
) S22 A B RERHS A R 2 A

Floor 1-3, Building D7, lintelligent terminal Industrial Park, Xixiu Industrial Park, Xinan

vy 9y street, Xixiu District, Anshun City, Guizhou Province

- A ST P75 0 52 0 L A 08 L D7 57 13
Factory Telephone Factory Email 7
HERe T HE +86-19336790610 T RS huangzhihua@ferexave.com

Factory Web /
Fepe T Rk www.awchkj.com

UNITED NATION “Recommendations on the TRANSPORT OF DANGEROUS

Test Method & Criterion | 55ne \anual of Test and Criteria ” ST/SG/AC.10/11/Rev.7/Amend.1 38.3

[\ DTN

R 75 1% A SE v v

7 BAE CGeT i izt @i B s F M) LT EIE 1 % 38.3 15
KSIGN(Guangdong) Testing Co., Ltd.
I ABHEH ARG AR A F]

Testing Laboratory West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park,

Rl N A Minzhu, Shatou, Shajing, Bao‘an District, Shenzhen, Guangdong, China
IR RN E R R I E Y Sk KR F NI XARIE 8 5 AX Ci— 2 P,
518104

Sample Receiving Date Test Date

ke B2 B 2023 4203 H 30 H SR H 3 2023403 H 30 H &

Conclusion The samples has passed the test items of UNITED NATION *
WAL TRANSPORT OF DANGEROUS GOODS, Manual of Test a
ST/SGIAC.10/11/Rev.7/Amend.1 38.3. 32ttt i@t & H O

WA A FRHET M) BB IZIE 128 38.3 15 & Itk il

Date of |ssue/4§7;iEIE§ 2

Tested By: ﬁ Checker:

Approver:
T % it m e 7?9 %
Test Engineer < - &/'.@ Project Engineer b\ Technical Director

KSB_TRF No. UN38.3_R6
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Test Summary Lists

WA EIR

Test No. Test Iltem Test Results Conclusion
Mg = Mz 5 M4 R AT
. : / i See Appendix 1 Passed
T1 Altitude simulation / /& & #4) W1 e
L See Appendix 2 Passed
vEL
T2 Thermal test / & fE i35 W2 L
7 Dt See Appendix 3 Passed
i
T3 Vibration / #2111 T %3 ey
4 7 See Appendix 4 Passed
il
7 s See Appendix 5 Passed
T5 External short circuit / #1%i % i% S e
% N/A N/A
v See Appendix 6 Passed
i N,
AL W6 ke
. See Appendix 7 Passed
j‘ i3
T7 Overcharge / iLfE 78 W7 L
) Gy See Appendix 8 Passed
| Ml
T8 Forced discharge / 5 1] 0 Ha 3, L8 ot
1) Impact test applicable to cylindrical cells not less than 18.0mm in diameter.
IS T EAA /DT 18.0mm R TE .
2) Crush test applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0mm in
diameter.
Remark PG T EAE . $OR. MM/ S BT 18.0mm [ BT Bt .

H/E 3) Batteries or single cell batteries not equipped with battery overcharge protection that aredesigned for use
only as a component in another battery or in equipment, which affords such protection, are not applicable
to overcharge test.

RPN FEARBRIP R E it BEOR R AR B A o — Ao i B 78 O 25 B 1) i M A B o R
B R A, TR R K
Test Item Sample No. Sample State
W § FE g5 FE RS
At first cycle, in fully charged states
B01~B04 ol = “ IR A
. FANARBCEE, EERABRES
B0% Bon After 25 cycles ending in fully charged states
F5N AR, e ARE
CO1-cae At first cycle at 50% of the design rated capacity
A FUA T Y 50% T BUE B ERAS
coe 16 After 25 cycle at 50% of the design rated capacity
55254 TR JE 3 50% B iHA e 2 IR AS
At first cycle, in fully charged states
B09~B12 i o o) s
T7 Eﬁ'l | ?EBQEEH /E;H’ Tﬁé?ﬁ EE’H(H:“
Maate After 25 cycles ending in fully charged states
F5M A, BaeaEREs
At first cycle in fully discharged states
Cl1~C20 p 4 K g
T8 ﬂ%l | ?EﬁQEEH /E;H’ )'Déﬁjl EE’H(M:»
o After 25 cycles ending in fully discharged states
F25 ATCRE I, e HARAS

The above samples have been charged and discharged cycles by the factory as required before the test.

#UE: PAEARRSh DBl i L) 4% ERAEAT e BORAE A b B

KSB_TRF No. UN38.3_R6
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Appendix 1
ffR 1
Test Items Altitude simulation
A H e LA
i Test procedure
' M IR
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hour at
ambient temperature (20+£5C).
Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.
RIS O AT B AR PR IR FE (2045°C) T, filif7AE/D T4 T-11.6kPal) ik 71 F 2 /b 75/t .
RIS N E B R BB, THR. oA, oMk, IF B s
B ARG 5 BT S B AN D T HAE AT IX IR B AT LR ) 90% (58 & UHARAS B i it al
HLBR AR ) .
. Result
' A2 R
SR Al 3 i
Before Ml i After Ml /5 Mass loss | Residual
Sample No. L ocv Test result
e Mass Voltage Mass Voltage ik Fl2 R Sk ss B
” B b o B T HL B i o B TF i L (%) /((‘%) >
(9) V) (9 V)
BO1 76.665 1.521 76.661 1.520 0.01 99.93 (0]
B02 76.759 1.519 76.758 1.518 0.00 99.93 O
BO3 76.714 1.520 76.708 1.518 0.01 99.87 O
B0O4 76.401 1521 76.396 1.520 0.01 99.93 (0]
BO5 76.571 1.518 76.569 1.517 0.00 99.93 0]
B06 77.300 1517 77.289 1.517 0.01 100.00 0]
BO7 77.059 1.519 77.058 1.518 0.00 99.93 (0]
B0O8 76.539 1.518 76.535 1.517 0.01 99.93 (0]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than
90 %.
vE: L- s V- HER D- AR R- B F- K
O- it ZHF . k. R, TTlK. TREHAL. BELA/NT 90 %.

KSB_TRF No. UN38.3_R6
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Appendix 2
fR 2
Test Items Thermal test
T H T i
i Test procedure
' v
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+
2°C, followed by storage for at least six hours at a test temperature equal to -40+2C. The
maximum time interval between test temperature extremes in 30 minutes. This procedure is to
be repeated until 10 total cycles are complete, after which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20£5°C). For large cells and batteries, the duration
of exposure to the test temperature extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.
¥ R AR IR BN 7242 C IR RICAE AT 640 /NF, ARG, TEIRE-4022°C %A FIEAEA
TGN, NI A R 1A B B K 30min, R HRME ER S IRE BI10K, ARJE, KBHAESE
i JE 2045 C 1 254 RICE 244/ o 0 T RBS b AN Byl , B T Ao a6 ik FEE 1 B ) 22 7
B2/ o
RIS I ST E B UK. BB THER. k. TR, I B AR Bl
B VAR RS 5 1 TT B8 B AN T AR AT IX — 130 AT AL R 1K) 90% (56 4 i AR 28 A a6 FiL vl B
HTHERSN) .
4 Result
' M s
TR Fi 3 i
Before i Al After M5 Mass loss | Residual
Sample No. A ocv Test result
B 2 Mass Voltage Mass Voltage REk B4R Stk
/ B it o TF i L B o B TF i L (%) ’(;A)) N
(@) V) )] M)
BO1 76.661 1.520 76.648 1.512 0.02 99.47 (0]
B02 76.758 1.518 76.735 1.508 0.03 99.34 (0]
BO3 76.708 1518 76.691 1.509 0.02 99.41 0]
B0O4 76.396 1.520 76.380 1511 0.02 99.41 0]
BO5 76.569 1.517 76.545 1.507 0.03 99.34 (0]
BO6 77.289 1517 77.277 1.508 0.02 99.41 @]
BO7 77.058 1.518 77.032 1.508 0.03 99.34 (0]
BO8 76.535 1.517 76.515 1.510 0.03 99.54 (6]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

e L- e V- HES; D- B R- B3 F- 2k,
O- it TCHFR. Tffie. B, k. TREHL. HEHRA/NT 90 %.

KSB_TRF No. UN38.3_R6
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Appendix 3
MR 3
Test Items Vibration
T H PRzl
31 Test procedure
/ bl inwid

Cells and batteries are firmly secured to the platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15minutes, this cycle shall be repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more
than 12kg (cells and small batteries), and for batteries with a gross mass of more than 12kg
(large batteries).

For cells and small batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 8gn occurs (approximately 50Hz). A peak acceleration of
8gn is then maintained until the frequency is increased to 200Hz.

For large batteries: from 7Hz to a peak acceleration of 1gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased
until a peak acceleration of 2gn occurs (approximately 25Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200Hz.

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

W PO R 7R [ M 22 e AE IR G I G 1l b, SRS TTIRIRSN . RBNLAIESZEIE, L 7HZ 39hn %
200Hz, G HRAEIE] THZ y—MEF, — MEFFRS: 15 73 B BEE . B4 AR A L i A
EANHAHREE T ) EPEIS 12 1k, BATT I3 3 AN o e — AR T [a) 0 20 e HE ELAT: i 1
P8

X PR A KT 12kg HIAE il (FEL A A /) e i) R 5 Bl ad 12kg f Bl (K f), B AN A
X RS AN, B0 N THZ TR ORES 1gn s KN E BB 18Hz, AR
PRIGLREFAE 0.8mm (S fkF% 1.6mm) I N B 3 i Knid ik 3 8gn (21 50Hz), #i
K I0IE B R FFLE 8gn B EIAZE %] 200Hz .

TR HLM, XEEN: A THZ FFAEOREF 1gn B R FE BL 24 18Hz, SR 514 IRIE O/
FFLE 0.8mm (& e 1.6mm) I8 N4 B 2 e K 2L F) 2gn (12217 25Hz), 4 s Kinid
FEARFFTE 2gn B 250548 1 #) 200Hz.

I HUS B I R R R, TR, THR. TR, TRARMTEMEE, I B A% i
s AL RIS 5 A TR B R AN D T HAE AT X — B AT R Y 90% (GG BUEARAS I 5 f i Bl
RSN .

KSB_TRF No. UN38.3_R6
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32 Result
/ MAAEs R
3R 3 i
Before M i After Il /5 Mass loss | Residual
Sample No. 22 ocv Test result
B Mass Voltage Mass Voltage AR 2 IR on
/ HOFE | JFEEE | BRRE | R (%) . o
)] V) )] )
BO1 76.648 1512 76.643 1.510 0.01 99.87 O
B02 76.735 1.508 76.730 1.507 0.01 99.93 0]
BO3 76.691 1.509 76.690 1.508 0.00 99.93 (0]
B0O4 76.380 1511 76.378 1.510 0.00 99.93 @]
BO5 76.545 1.507 76.544 1.506 0.00 99.93 (@]
BO6 77.277 1.508 77.269 1.507 0.01 99.93 (0]
BO7 77.032 1.508 77.030 1.507 0.00 99.93 0]
B0O8 76.515 1.510 76.513 1.509 0.00 99.93 0]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than
90 %.
e L- s V- HESG D- A R- R F- K
O- il oH . oMk, B, Tl k. TTREHA. BIELANT 90 %.

KSB_TRF No. UN38.3_R6



Page 8 of 17 Report No.: KS230351337B01

Appendix 4
MR 4
Test Items Shock
AT H ik
41 Test procedure
/ MR R

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which
will support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a
halfsine shock of peak acceleration of 150gn and pulse duration of 6milliseconds. Alternatively,
large cells may besubjected to a half-sine shock of peak acceleration of 50gn and pulse duration
of 11 milliseconds. Each battery shall be subjected to a half-sine shock of peak acceleration
depending on themass of the battery. The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The formulas below are provided to calculate
the appropriate minimum peak accelerations.

W 200 P SR R P A ) S R T ARG A b, SO SRR R IR FETB R T 2 e T RS
282 VEAH NIk B 150gn Abk b HF LI 18] 6ms (124 IR 5% ;K HES 5 4 52 A g 52 50gn Ak
PRRFSEIS ] 10ms P2 1 5% 8 i ol 55 A HLL 75 28 52 24 1 9% 30k vk 119 U okt B B e T . e 1 )

o AR B R RN [R] DY 6ms, KAUHIDY 1dms. PAT SR B A SR THRUE S I f ) g
BN L

Battery Minimum peak acceleration Puls.e
duration
150 gn or result of formula
Small f100850
batteries _ mass” 6ms
Acceleration(gn)=
whichever is smaller
50 gn or result of formula
Large 30000
batte?ies / mass” 11ms
Acceleration(gn)=
whichever is smaller

Note: “*” Mass is expressed in kilograms

Each cell or battery shall be subjected to three shocks in the positive direction and to three
shocks in the negative direction in each of three mutually perpendicular mounting positions of the
cell or battery for a total of 18 shocks.

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged

states.( NOTE: Mass is express in kilograms)

AN L B R E = A AR B R S 22 R T L IE DT A = kh s, B ROJT AR =R
s, RILZZ 18 ki

F I AU E I S E R R . BTN, . iR, TCRERA RS, IF B AL
AN E R AE 1S J5 BT FE AN D T HAEBEAT X — S0 BT FL S Y 9096 (56 4T3 FEUIR 2 a6 F s
BCHIBERSM)

KSB_TRF No.

UN38.3_R6
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Result
0 kg
STt T /
Before Ml Hi After M5 Mass loss | Residual
Sample No. 7 ocv Test result
B g Mass Voltage Mass Voltage Jo e i R Sl T2 L
/. ET TT % B FE o & THES B R (%) k% N
(@) V) (@) M)

BO1 76.643 1.510 76.642 1.509 0.00 99.93 0]
B02 76.730 1.507 76.729 1.507 0.00 100.00 O
BO3 76.690 1.508 76.684 1.507 0.01 99.93 O
B0O4 76.378 1.510 76.373 1.509 0.01 99.93 0]
BO5 76.544 1.506 76.544 1.506 0.00 100.00 o
B0O6 77.269 1.507 77.265 1.506 0.01 99.93 O
BO7 77.030 1.507 77.030 1.506 0.00 99.93 0]
BO8 76.513 1.509 76.509 1.508 0.01 99.93 0]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

e L- R V- #E5; D- iR R- 3 F- ek

O- it BHER. MR, Bk, kK, TREHK. BEHANT 90 %.
Appendix 5
& 5
Test Items External short circuit
MHT H PR %
51 Test procedure
/ M IR

The cell or battery to be tested shall be heated for a period of time necessary to reacha
homogeneous stabilized temperature of 57 + 4 °C, measured on the external case. This period of
time depends on the size and design of the cell or battery and should be assessed and
documented. If this assessment is not feasible, the exposure time shall be at least 6 hours for
small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or
battery at 57 + 4 °C shall be subjected to one short circuit condition with a total external
resistance of less than 0.1 ochm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 £ 4 °C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test and remains below that
value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly, no rupture and no fire within six hours of this test.

F AR i s B R b Ah e B B IR BIME IR 57 + 4 °Cla, Pl AT SRk % . A5 B AR [R) BROGR T Hats
BB RS AT, JER PP AE S . A SRIZ A VA TCidb AT, T84 /) LGSR /) F e J I
(B Z2 /6 /N, K O AR FLb T B ) [B] 22 /D 12/8f . AR5 BB AES 724 C IR F 4252 — 1N FH.
fE/NT-0.1 QI A1 FL % 5 1 o

RSB IR B BI57+4°C 2 5, RIS [ TR RF SR 1/NGE, KA W A B TR T P B i IR T — 2

KSB_TRF No.

UN38.3_R6
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FLREE o
LB A B L B B2 /D AR R Bl R AT .
RSB B A e IR EE AN 170°C, JF Hllgmeh WRCHEIA. TomERATCIAKE -

Sample No. Max. External Temperature Test result
FE S B 22 B i () RS
BO1 58.7 (6]

B0O2 58.6 @)

B0O3 58.2 (6]

B04 58.3 o
B0O5 58.4 (0]

B0O6 57.8 @]

BO7 57.9 O
BO8 58.0 @)

Note: D- Disassembly, R- Rupture, F- Fire, O- No disassembly, no rupture, no fire, test sample external
temperature does not exceed 170 °C.

E: D- iR R- B3 F- ks O- Efffl. Tomige. ol kK, MulhEdh &R ZAEE 170 °C.

Appendix 6
& 6
Test Items [ limpactfi if;
AT H XCrush$ /&
6.1 Test procedure
. A

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.

(a) The applied force reaches 13kN + 0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.

Cells and component cells meet

this requirement if their external temperature does not exceed 170°C and there is no disassembly
and no fire during the test and within six hours after this test.

WG S BT SAE AP 2 B 50 e . FF AR5 — Dl S L2 1.5em/s ¥ 18 18 1t
17, BRI FH=AET 2 —& 21k

(a) #1115 F 13kN+0.78KN;;

(b) FESHE [ 22 /b ik 5] 100mV;

() FALIBJE FE M F A L AR T 22 /b 50% .

—HIXBIR KL 7], MR 100mV B B AR T I 50%, & 71 SAZ AR .

06 P S B PR YR P 4 FEL S A IR FE AR 170°C, BB RIS I FE Fp ARG J5 6 /N Y B TE AR
. T, kK.

KSB_TRF No.

UN38.3_R6
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Sample No. Max. External Temperature Test result
B b i 5 FE it 2R T B il 2 (C) I 4h
Co1 24.5 @]
Cco02 24.3 (6)
C03 24.2 (@)
co4 24.6 @)
C05 24.4 0]
Co06 24.1 (@)
co7 24.0 @]
Cc08 24.3 o
Co09 24.2 (@]
Cc10 244 (@]

Note: D- Disassembly, F- Fire, O- No disassembly, no fire, test sample external temperature does not exceed

170 °C.

TE: D- ks Pk O- ek, Joltk, Ialeah RmmiRZ AL 170 °C.

Appendix 7
fHE 7
Test Items Overcharge
I H T
21 Test procedure
/ ML B

The charge current shall be twice the manufacturer's recommended maximum continuous
charge current. The duration of the test shall be 24 hours. The minimum voltage of the test shall

be as follows:

78 P P UL A 20 16 o S U PR A K RF 8 78 L LA A A £, IS TR g 24 /NS o 6 ) i /1 FEL A

T

When the manufacturer’'s recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the
lesser of two times the maximum charge
voltage of the or 22V.

Rechargeable batteries meet this
requirement if there is no disassembly and no
fire within seven days of the test.

AR A e B L S AN R 18V, R
FL S A PR A ) AR 1R B K 7 Pl P R B
22V Z I8 5B/ IME «

BIGHE i IG5 7 RN BT ARG «

The specified maximum charge voltage is 6.5V;
The specified maximum charge current is
520mA,;

The test voltage is 13V;

The test current is 1040mA.

| ZNE I K e L L 6.5V

| € W K 78 HL LY 520mA,;
ML Oy 13V;

ML IR A 1040mA.

KSB_TRF No.

UN38.3_R6
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When the manufacturer’'s recommended
charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2
times maximum charge voltage.
Rechargeable batteries meet this
requirement if there is no disassembly and no
fire within seven days of the test.

WA R HMEAF I 70 B L R 18V, AR
BN B ENIZA 1.2 58] KRR 5K
FEHLHE .

I FE RIS G 7 KRN RLTC AR AR A e -

N/A
AT

- i
Sample No. Voltage Before test(V) Test result
B i 5 DT 2 HLE (V) Iatas R

B09 1.520 (0]
B10 1.518 (0]
B11l 1.519 O]
B12 1.517 (@]
B13 1.518 @)
B14 1.516 @)
B15 1.521 @]
B16 1.520 @)

Note: D- Disassembly, F- Fire, O- No disassembly, no fire.

TE: D- ik, F-ildk; O- k. Tk,

KSB_TRF No. UN38.3_R6
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Appendix 8
& 8
Test ltems Forced discharge
M H it il T A
81 Test procedure
' M8 IR
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D.C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer. The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell, each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire within
seven days of the test.
AN A AR PR BRI T 5 12V B AL LU R IR R A0 R A T 1) 12 1R 45 7 A B R TSR LR Y 2% AF
SRR o T 00 T8 PR LA AR B A LSS B Bl N B R BCRRAT, BEAS HLE
SeR 1] T FEL B 1) (/NS ) 801 5 25 e ok AW R L (22 ) T b sl i 7 ol VB AE 0 5 7 RN G
FRAR R TE R )e o
Result
o I
Sample No. Voltage Before test Test result Sample No. Voltage Before test Test result
FE g 5 D HT FF % L (V) NIRRT S FE i 5 M HT T 2% HLUE (V) M EE R
Ci11 3.392 (@) Cc21 3.384 0]
C12 3.390 O C22 3.382 (@)
C13 3.391 O Cc23 3.383 (@)
C14 3.388 (@] C24 3.381 0]
C15 3.387 @] C25 3.378 @]
C16 3.385 @] C26 3.379 (0]
C17 3.388 O c27 3.375 (0]
C18 3.393 (@] Cc28 3.373 0]
C19 3.390 0] C29 3.371 (0]
C20 3.385 @] C30 3.372 (0]
Note: D- Disassembly, F- Fire, O- No disassembly, no fire.
. D- fiffl: -2k O- k. Tk
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Photos of samples
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Figure 1 Front view of battery
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Figure 2 Back view of battery
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Figure 3 Front view of cell

Figure 4 Back view of cell
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Figure 5 Front view of PCB

Figure 6 Back view of PCB
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Important Notice

1. The report is invalid if it is not stamped with the "Testing Special Stamp" and the "Riding Seam
Stamp”.
WA AT A “RaEE” TR
2. The test report is invalid without the signatures of Approver, Reviewer and Testing engineer.
KARE BTN HIZAN LER AL T
3. The test report can not be partially copied unless prior written approval is issued from our lab.
RN & R 2 ASE G 2= e e, A8 =2
4. The report is invalid when anything of following happens — illegal transfer, reproduce, embezzlement,
imposture, modification or tampering in any media form.
MEHLE, SHl. BH. BH. R SCMEA AR X S Bk S R
5. Product information and customer information provided by the applicant, we are not responsible for its
authenticity.
77 s BN P E B AR, BT RS 5T .
6. The test report is valid for the tested samples only.
AR A AR A I A it A 28

7. If there is any objection to report, the client should inform issuing laboratory within 15 days from the

Ly83%

date of receiving test report.

WX ARG I, ATEIEIR G 15 K A AR R, A T2 8.

KA ARBHERARIRS AR A A

Laboratory KSIGN(Guangdong) Testing Co., Ltd.

o Ak ERBERINTEZ XD HEED A X RE VDX ARE) B BAXCH—ER
fil, 518104

Address West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park,
Minzhu, Shatou, Shajing, Bao'an District, Shenzhen, Guangdong, China

H1E(Tel.): +(86) 0755-29852678

fEH (Fax.): +(86) 0755-29852397

E-mail: info@gdksign.cn

--- End of Report ---
W 4R
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